
PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

RIGHT NOZZLE ASSYS5101221

LEFT NOZZLE ASSYS5101022

BOOM,CENTER, SG36W21-12413

BOOM WING, LEFT, SG36W21-12514

BOOM WING, RIGHT, SG36W21-125-R15

CARRIAGE BOLT 3/8" X 2.5"CB.375-16X2.526

HEX FLANGE NUT - 3/8-16HFNCS-38S47

HEX BOLT, SS - 3/8-16 x 3 3/4HHCSC5-3833428

FLAT WASHER, SS - 3/8FWSS-3849

NYLOCK, SS - 3/8-16SSNNC-38210

BOOM SPRINGC60112211

BOLT, CARRIAGE, 5/16 X 3/4CB-51634412

HEX NUT, 5/16HFNCS-516S413

12

12

12

13

13

11

11

12

8

8

10

10

67

6

7

3

1

2

1

2

9

9

9

5

4

SG36

BOOM ASSEMBLY


